EL 354685 ENG 1

B115/B118/B120

SE380/460 delivery

cPL Q;f\fobOv )

~e

“"Mnn



et e

]
1
i
i
H
H

SE380/460 delivery B115/B118/B12¢0

EL 354685 ENG 1

01 cylinder screw

02  tape roller cpl.
tape roller cpl.

03 lever

04 side frame right side

05  wheel

06 - knurled screw

07 - holder

08 side frame left side

09 tape

10 - knurled screw

11 guide bar

12 bar '
bar

13 guide plate

~ guide plate

14 guide plate

15 tape roller cpl.
tape roller cpl.

16 screw

17 motor plate

18 cylinder screw

19 motor

20 shaft

21

22

23

24,*%?2

25

et

6 knurled.Scr
27~.ball bearing
28 spring

pos. 1-3+5+10+11
wheel cpl.

0088963.5
35.8500.10

35.8500.12

81.8562.00

35.8561.09

81.8503.00
0087916.5
35.8544.01
35.8561.08
00106991
0087908.5
81.8562.01

-35.8521.00

35.8521.02

135.8521.00

35.8521.02

-35.8561.04

35.8561.06
35.8500.14

35.8500.16

0095992.5
35.8561.10

00102385

. 81.8528.10
00095828
|, 0109595
“ee 00094269

35.8500.04

«

(M8x12 DIN912)
(SE 380)
(SE 460)

(M6x25 DING53)

(75x1,8x845)

- (M6x20 DIN6G53)

(SE 380)
(SE 460)
(SE 380)
(SE 460)
(SE 380)

AA ‘.I“\



EL 354685 ENG 2

B115/B118/B120

SE380/460 delivery

M MRNA



e A

o

e
o]
=1
=sd
3
[
e ]

e
N dosaioniian

£
i iarosd

i
i
<4

i o

e

SE380/460 delivery B115/B118/B120

EL 354685 ENG 2

01 holder

02 distance piece
03  screw

04 holder

05 screw ,
06 cylinder screw

Brack Assombl,

35.8544.03
35.8544.04
0096008.5
35.8560.00
0096016.5
0088815.5

35" 854y

(M6x20 ULS)

- (M6x30 ULS)
(M6x18 DIN912)

.03/0y

B

~a

M MR

Fylit




81.8500.10 b el

5T/03 g g6¢ 7w
625 b ' - Q)O/l
M6x20 DI 53 P ™
- 5 (ol
81.8503. 00
M6x20 OIN 653 818562, 01

81.8562.00-4._

2 ULS Unbrako

M8x12 ULS Unbrako

hnorr 8 Schnorr
DIN 705 8,6 OIN- 9021
81.852507-4
|
i gLi i : ’) Sc/mor‘r
[ D—g {/ M8x 12 ULS Unbrako
Lait
:- e o e
K St
: | |
| ] ; i
T
5x16 DIN 1481
81.8525.00-4

PART NO: 81.8500.10

AT (oS



